



# Siddhartha Spectro Pvt. Ltd.

(NABL Accredited, ISO-9001:2015 Approved Laboratory)

Address: Plot No.20, New Mandoli Industrial Area, Shahdara, Delhi-110083

CIN No: U74999DL2021PTC377846 ; Website: www.siddharthaspectro.in

E-mail: siddharthaspectro@gmail.com ; Ph. No.: 9560422870, 9717980908, 9873242909, 9810161092



TC-7270

SS/MSF/5.10.1

Test Report No : 231204139-02

ULR NO : TC727002300011084F

## CUSTOMER DETAILS

### STEEL KRAFTS

G.T ROAD, PANIPAT, HARYANA - 132103

PHONE : 0

EMAIL : --

## SAMPLE DETAILS

JOB REGISTRATION NO. : 2325692  
 DATE OF RECEIPT : 04-12-2023  
 DATE OF ISSUE : 10-12-2023

### DESCRIPTION -

CABLE TRAY SAMPLE , 300x150x2mm Ladder Tray,  
Hot Dip Galvanised

## Test Report

Page 01 of 01

Sample ID : 231204139  
 Test Method : ASTM B 117:2019  
 Test Duration : 96 hours  
 Temperature : 35°C ± 2°C  
 Start Date : 05-12-2023

Fog Collection : 1 to 2 ml/hr  
 PH : 6.5 to 7.2  
 NaCl Solution : 50 ± 10 grams / liter  
 (min. assay 99.9%; ≤0.1% impurities)  
 End Date : 09-12-2023

### Observations-

Discipline: Chemical ; Group: Corrosion Tests

S.No.	Time Interval	Observations
1.	After 24 hours	No signs of corrosion were observed on the surface of the sample.
2.	After 48 hours	No signs of corrosion were observed on the surface of the sample.
3.	After 72 hours	No signs of corrosion were observed on the surface of the sample.
4.	After 96 hours	No signs of corrosion were observed on the surface of the sample.

Photographic evidence after exposure period -



Note: Observation pertains only to the samples tested, not to its replicates or its batch.



Authorized Signatory

### Terms & Conditions:

1. The sample description is not verified in all cases and is given "As described by customers". Samples are not drawn by us.
2. Total liability of our work is limited to the invoice amount and no liability will be accepted after the sample is returned.
3. Sample will be disposed off after 30 days.
4. The result listed refers only to the tested samples and applicable parameters.

